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(Applicant) Changzhou DLX Alloy Co., Ltd
W HHTTE AL ORI PG 6 32 5 B 3 2
No. 32 West Taihu Road, Xinbei District, Changzhou, Jiangsu
(Address)

province, China

FELWIE

Online verification

FMA{E R (Sample Information)

ERE TR =T ENS
(Sample No.) | (Sample information)
2426898 FESH A FR: JE42 Sample Name: welding wire

*PL Bf5 BN A B 15 E 4L The information above is provided by the applicant.
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Fea BN 2024-12-19 (Dec. 19,2024)
(Sample Received Date) o)
o6 H RS t o
i nnﬁ(}] H ﬁ,ﬂ 2024-12-19—2024-12-23 (Dec. 19,2024 to Dec. 23,2024) C
(Testing Period) g
Rl pzit) ZEFEA I
Testing type Entrusted detection
K TR e 2
Testing items Please refer to next page(s)
HIEHYE 2015/863/EU it 11-4: /@

Document Accordance

Rl

Testing Conclusion

] fill (Prepared by):

BTN

(Authorized signatory):

LI SRR B A R AT
JIANGSU HAP TESTING SERVICE CO.,LTD
PMWEFEARTT KX ZRM AR AL KGN BBE)AS #—B. LB NE

Wuzhou East Road,economic and technological development zone,YangZhou

RoHS Directive (EU)2015/863 Annex II

BT PFHAFER TR, B(CD « #i(Pb). RK(Hg). /A (Croo) mliksh 1
A Bk % RoHS 48 4 (EU)2015/863 Fft 5% 11 [ P A Z£ 5K . Based on the test
samples,the test results of Cadmium(Cd),Lead(Pb),

Mercury(Hg),Hexavalent Chromium (Cr") comply with the limits as set by RoHS
Directive (EU)2015/863 Annex I1.
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RoHS VU Kl &5 R Determination of RoHS 4
Liok/lpap7S (1) {&#5 IEC 62321-5:2013, FH] ICP-OES #4715 ;
Testing method  With reference to IEC 62321-5:2013. By ICP - OES for measuring;
(2) &#fE TEC62321-4: 2013+Amdl: 2017, R ICP-OES HEATlIE ;
With reference tolEC62321-4: 2013+Amdl: 2017. By ICP-OES for measuring;
(3) k¥ IEC 62321-7-1:2015, K UV-VIS #ATMIE o
With reference to IEC 62321-7-1:2015. By UV-VIS for measuring.
M H WARFS PR & £
. MDL -
Testing Item(s) (Method) (Limit) (Results)
Y Lead (Pb) (mg/kg) 0 2 1000 ND
%% Cadmium (Cd) (mg/kg) 2 100 ND
7K Mercury (Hg) (mg/kg) (2) 2 1000 ND
AN Chromium  (Cr®)  (pg/em?) (3) 0.10 — ND

22 Q?‘,\

#%1ENote: (1) MDL=J% H R (MDL=Method Detection Limit)
(2) ND=#A& i (<MDL) (ND=Not Detected(<MDL))
(3) “—=RK#wE ( "—" =Not Regulated)
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FE L Em R S EM B
il IEC 62321-7-2:2017 IEC 62321-7-1:2015
v e RS B
SRRTS A4 v
TN TH fife 57 KA
l | ik v
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The sample was dissolved totally according to the following procedure (except for Hexavalent Chromium (Cr®"),The
sum of Polybrominated Biphenyls(PBBs) and The sum of Polybrominated Diphenyl Ethers(PBDEs) tests).

Sample Preparation

A 4

Sample Measurement

Pb/Cd/Hg

Acid digestion with

microwave/hotplate

Filtration

y

PBBs/PBDEs

Sample solvent extraction

A 4

Concentration/dilution of

extraction solution

l Créo*
, v
Nonmetallic material Metallic material
IEC 62321-7-2:2017 IEC 62321-7-1:2015

Residue Solution

1) Alkali Fusion/
Dry Ashing
2)  Acid to

dissolve

v

Analyzed by
ICP-OES

DATA

LI EER M B AR RS TR AT

M LT EARTT R X RN AR A LZRGMBE)AI E—F. LB A

Analyzed by GC-MS

DATA

and technological development zone,YangZhou

Adding digestion
Boiling water
reagent
v extraction
Filtration ¢ ¢

Heating to 90-95°C

for extraction

Adding test

solution for

color
Filtration and pH development
adjustment
A 4
v Analyzed by
Adding test UV-Vis
solution for
color v
development DATA
v
Analyzed by
UV-Vis
v
DATA
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Notice Items

1o ARG TE AR T 1l T = AR T

This report shall be invalid without the signature of the approver, the special seal for the report and the cross-page seal.

2. AREABHEEBE e

This report shall not be modified, added or deleted without authorization.

3. MR AR AR R SZAGRE M A DT B IEE RA R WEAERE SR HIE RN FmiE i, @iAT
2L

The results of the report are only responsible for the samples tested this time. If there is any objection to the test result,
please submit it in writing within fifteen days after the date of issuance of the report. Overdue will not be accepted.

4. REWERMBHEFEE, Ao ERANRE, IIATENEESER.
Without the written consent of HAP, this report shall not be partially copied or used as publicity materials.

05 a5

A

5. AWHEGRIEEIEHNNS, FE I ICER, — BN R EE R0 & A E 52 .
When the result conformity evaluation is required, if the customer does not require it, the influence of the measurement
uncertainty of the result is generally not considered.

6+ SRS TE CMA FRiRm, AR BRI, B, oA o B s ) it R S e s A
When the report has not CMA logo, the test data is limited to scientific research, teaching, internal quality control or
research and development activities.

7. AT BARFUIERRIR S 5 BT TSRS FERC ), S E AR Z RN DL T8 S RO .
The company's paper genuine report has the same legal effect as the electronic digital signature version. When the
contents are different, subject to electronic digital signature version.

(A8 FH 26 3 FE DL http://www.hap-test.com/company/tytk)
(For specific general terms, please see http://www.hap-test.com/company/tytk)
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